

23.11.2020 TS19-335

1900 R2

COMPANY NAME	
SUBJECT	
DATE	

: ARISTIDE : P 92-504 (M1) FLAME RETARDANT TEST : 23.11.2020

The fabrics which come from your company, tested with M1 (NF-P 92-504) flame retardant test and the results are attached as a report.

Technical services department

Reyhan ÖZKULLUK



23.11.2020 TS19-335

100 Q?

NF P 92-504 CLASSIFICATION TABLE

CLASSIFICATION	M1	M2	M3 a	M3 b	M4
DURATION OF COMBUSTION	None	< 5 s	< 5 s	> 5 s	> 5 s
DROPLETS	None or non burning	None or non burning	Burning	None or non burning	Burning

TEST RESULTS

FABRIC TYPE	PATTERN NO	COLOR CODE	CLASSIFICATION
POLYESTER	SARA		M1

NOTE: OUR COMPANY (MYD) IS NOT ACCREDITED ORGANIZATION IN THE FLAME RETARDANT TEST APPLICATIONS. THIS REPORT IS FOR IMFORMATIONAL PURPOSES ONLY. OUR COMPANY (MYD) WILL NOT ACCEPT ANY LIABILITY IN ANY ADVERSE SITUATION THAT MAY ARISE.